SGS

A =X 38 A
‘ﬁ'J ﬁ\#& =4 ¥ A5 (No.): CE/2009/61524 B #(Date): 2009/06/11 A #(Page): 1 of 6
Test Report

B R IEA TR 8] (0O

CHUNG YA PLASTIC LTD.
R S ASE T A P8 TT21T5]
NO. 17, LU. 772, HEPING RD., BADE CITY, TAOYUAN COUNTY 334, TAIWAN (R. O. C.)

RTRZESGERE,EE, WS, ERBEEEPHERWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

e dh &A% (Sample Description) : PVCEB4

otk B 3 (Sample Receiving Date) : 2009/06/05

)X A M) (Testing Period) : 2009/06/05 TO 2009/06/11

AR E K (Test Requested) : é§ﬂ€ RoHS 2002/95/EC R HA& 3545 & K. (In accordance with the RoHS

Directive 2002/95/EC, and its amendment directives).

2R F % (Test Method) : éﬁﬁ?IEC 62321: 2008 74 . (With reference to IEC 62321: 2008.
Procedures for the Determination of Levels of Regulated Substances in

Electrotechnical Products).

(1) AREBAETHERT BRI LEHEMAEANESSE. / Determination of Cadmium

by ICP-AES.

(2) ARBABESTHRTHEMELEBE®RASESE. / Determination of Lead by
ICP-AES.

(3) mfﬁl@%&%é\%’;ﬁﬁ%%&%fﬁ?%f%*@zﬂ']ﬁg@% / Determination of Mercury
by ICP-AES.

(4) FUV-VISHR|<18454F. / Determination of Hexavalent Chromium by
UV/Vis Spectrometry.

(5) ARABR TR/ H BRI 5 I8W K Fo 5 IR W K8 &2 . / Determination
of PBB and PBDE by GC/MS.

A4 K (Test Results) : FHAT—E (Please refer to next pages).

Signed for and on behalf of
SGS TAIWAN LTD,
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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CHUNG YA PLASTIC LTD.
R B ASE T A P IETT2HR1T5R
NO. 17, LU. 772, HEPING RD., BADE CITY, TAOYUAN COUNTY 334, TAIWAN (R. O. C.)

A4 R (Test Results) B E(Unit): mg/kg

RRA R R ik &2 (Result) kA8 )
Method 5 PR AL
(Test Items) (Refer to) No.1 (MDL)

4% / Cadmium (Cd) (1) n.d. 2
4% / Lead (Pb) (2) n.d. 9
K / Mercury (Hg) (3) n.d. 2
~18 4% / Hexavalent Chromium Cr(VI) by (4) n.d. 2
alkaline extraction

%85 KMFe / Sum of PBBs n.d. -
— AWK / Monobromobiphenyl n.d. 5
— &K / Dibromobiphenyl n.d. 5
ZJAWK / Tribromobiphenyl n.d. 5
WA / Tetrabromobiphenyl n.d. 5
B AWK / Pentabromobiphenyl n.d. 5
SNiRME X / Hexabromobiphenyl n.d. 5
LAWK / Heptabromobiphenyl n.d. 5
NiEWK / Octabromobiphenyl n.d. 5
FLBTEK / Nonabromobiphenyl n.d. 5
+8B K / Decabromobiphenyl n.d. 5
% 8B Kk 48fe / Sum of PBDEs (5) n.d. N
— B W KB / Monobromodiphenyl ether n.d. 5
BT RE% / Dibromodiphenyl ether n.d. 5
ZRWERKE: / Tribromodiphenyl ether n.d. 5
V9 &M KBk / Tetrabromodiphenyl ether n.d. 5
FRWERKE: / Pentabromodiphenyl ether n.d. 5
ST X B% / Hexabromodiphenyl ether n.d. 5
AW RKEx / Heptabromodiphenyl ether n.d. 5
NiR W KBt / Octabromodiphenyl ether n.d. 5
LB T KB / Nonabromodiphenyl ether n.d. 5
+ AW K&k / Decabromodiphenyl ether n.d. 5
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) 3X3R{z k5K (TEST PART DESCRIPTION):

NO.1

@ & 8B ¥ (WHITE PLASTIC PELLETS)

f#ix(Note) ©

1.

2
3.
4

mg/kg = ppm; 0.1wt% = 1000ppm

n.d. = Not Detected (ik*fvyfﬂ:!)

MDL = Method Detection Limit (77 {8 :84% PRAA)
"-" = Not Regulated (JEIIKAE)

H #(Date): 2009/06/11

Eﬁ(Page): 3 of 6
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1) RIFRTHYRAZE MM > S UL EM - (SELRIRK T &Mk ) [ These samples were
dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) AR AEF : #7%81% / Name of the person who made measurement: Climbgreat Yang

3) MRAFA : FAER

| W& - $ itk / Cutting - Preparation

v

/ Name of the person in charge of measurement: Troy Chang

MRE B EE [ Sample Measurement

4% Pb~ 43 Cd

A 4

& Hg

A\ 4

Mg & Cr*

A\ 4

RIE T Bl AR SH 6 A H MrR il & o9 B AT
1t.(Gm F % A7) / Acid digestion by suitable
acid depended on different sample
material (as below table)

BRI R S RUBR WY BBUHAG
Microwave digestion with

%% / Filtration

v
__+

v
| &% [ Solution |

HNO3/HCI/HF
A 4
Y

| 7% | Residue |

v

i 2 A& [ Add
appropriate amount of
digestion reagent

'

7o gk 2 3 IR AT
1L [ Heat to
appropriate
temperature to extract

1)
2)

v

| BRMSTIRT AL /ICP-AES

Alkali Fusion
BRG]
HCI to dissolve

&4 H | Sample Material

S4bBs k4% / Digestion Acid

SR, 4R, 48, 1745 |
Steel, copper, aluminum, solder

EK, BHER, BER, QABR, AR/
Aqua regia, HNO3, HCI, HF, H,O»

¥ 3% | Glass

AR, S B [ HNOs/HF

&, 44, %e, ML
Gold, platinum, palladium, ceramic

Ik /Aquaregia

4% [ Silver

78 / HNO3

# % | Plastic

B, HAIK, Mgk, BEg /
HyS04, H205, HNO3, HCI

H b [/ Others

M NALFTER 2 7 205
Any acid to total digestion

&l

BEpigdES
Cool, filter digestate
through filter

y

e N EFFE | Add
diphenyl-carbazide for
color development

A 4

VAR IR LR R
1% EA SR RA
540 nm &g B E |
measure the
absorbance at 540 nm
by UV-VIS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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NO. 17, LU. 772, HEPING RD., BADE CITY, TAOYUAN COUNTY 334, TAIWAN (R. O. C.)

%8B K/ % 4B Xak #7442 B / PBB/PBDE analytical FLOW CHART
1) #FRAE : H%#H [ Name of the person who made measurement: Roman Wong
2) AR aFEANB_#I% [ Name of the person in charge of measurement: Shinjyh Chen
R AHAZ K | First testing process —
BEEMERAEF [ Optional screen process ............

#EAAZF | Confirmation process — . —

Sample / # &

v

Sample pretreatment / & A7 &2

v

Screen analysis / #1 # 5 #1

v

Sample extraction #% & 23/
Soxhlet method % & ZE Bk

T
v

Concentrate/Dilute Extracted solution
3 BRI M5 I A
1
v
Filter / %3z 88

T
4

Analysis by GC/MS /

RARRBATH B AT
T
v

Issue Report #3734
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CHUNG YA PLASTIC LTD.

R B ASE T A P38 TT2175]
NO. 17, LU. 772, HEPING RD., BADE CITY, TAOYUAN COUNTY 334, TAIWAN (R. O. C.)

*% 4R A2 B (End of Report) **
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